For the latest kit updates
and set-up tips:

Visit us on the web...

HFI USA e 15321 BARRANCA PARKWAY o IRVINE, CALIFORNIA 92618 » (949) 7563-1099 # (949) 753-1098 FAX
HPI JAPAN ¢ 3-25-36 TAKAOKANISHI » HAMAMATSU-SHI, SHIZUOKA-KEN ¢ 053-439-0833 * 053-439-0844 FAX

12270-0




Thank you for selecting this HFI racing carl This kit is designed to be easy to build and uses top quality parts for durability and
performance, The staff at HF| Racing tries hard to make everything easy to build and trouble-free, If you have any problem with
this kit, give us a call and we will do our best to help you.

SOERHPIN D 2=V Y A=YV TH—ERBNROEZELT, HICEESTINET, COF v HIEHCBHIITEN.
LHERHER/—VYEBALTISA, BER/ T2V YREERHEIT. HPIDZAY v L ERICERREDRBERREIT
LEDSEBICEBNELTHDIET, UHHEE. XAREZREFVIUES, BEIVRD ORFESE. RISHPIETITHEBTEL,

R/C Tips
«RICTip

R/C cars are fun to drive, but be aware that driving them in the wrong places can cause serious damage. Never drive near real cars,
animals, or people that are unaware that an R/C car is being driven, When learning to drive, go to an area that has no obstacles that
can damage your car if you have a crash. Stay away from curbs, parked cars, poles, etc. Always wear shoes when driving!

Important basics...

*  Build this kit in an area out of reach from children. Tools, parts, and liquids can be dangerous!

* Follow the operating instructions for the radio equipment at all times.

*  Always turn on the transmitter before you turn on the car.

* Keep the wheels of the car off of the ground when checking the operation of the radio equipment.
*  Always turn off the radio system and unplug the battery pack when not using the car.

*  Follow the operating instructions for the Ni-Cd batteries and Ni-Cd battery charger at all times.

* Insulate any exposed electrical wiring with heat shrink tubing to prevent dangerous short-circuits.

W ETBIURDEE
1) BETIEHENCESERNT TS,

2) B, ACHOP, BMEEDASTEESERNTTE0.

3) EROREREPE. LVNESMOZNRTESESIRICLT, FERERNRICEELEL £ 3.
HoHEREEFEL LD,

4) ROMBUTPRNESBEFHOZIIZ, | IR, F8, BERNCSFIVENE. BOBIMRCLTTEL,
5) X(EH, ZEHSUTHRBEBICLES > TERESRICULTTEL,

6) REFIvITIRS, UFREELITTY 7 PEREOSELUTITSMCLTTEN, WEZDEDELT
BOLBRERC SBVBICEEL TRE,

7) ETRUTRER. FEMOR vFEUD, ETROQNNYTU-—0OIRTI-EL>TFL., NuTU—EELHS
BRWTHEFT.

8) NwFU—OFREDLZOMOEURWSEICDNTE, BFZOHRBPBICEETNT, BIFET>TTRSLN.
9) EEI—FOYa—FaEBENRICERLTTEW,

« Needed To Complete This Kit

RADIO CONTROL SYSTEM
2 Channel radio with receiver and 1 steering servo.
Electronic speed control.

2F v URILOTOR
FET RE—FI¥ FO—-35— (P71
2. MOTOR
Electric .05 motor. We recommend starting with a 17 turn motor.
540U LE—5—

1789 =Bk 79— KODEBROBVED.)

3. BATTERY AND CHARGER
7.2 valt & cell Ni-Cd battery pack (stick or saddle pack).
Battery charger designed for 7.2 volt Ni-Cd batteries. We recommend a peak detection charger for best results.

HPI 7.2V IV T )—
EFER. TIWIE—IRFr—Iv—EREDHLET.

= 2




«Tools Needed For Assembly (#szicu@s T8

(included with this kit)

2901 1.Bmm Allen Wrench

EL YT 1.5mm Fw EE

2903 2.5mm Allen Wrench

(included with this kit)

NELYF2.5mm Fv ~dE

_

NN 3S0d4HNd TTY I

Super Glue
HEEEH

—a—

P

Large Phillips Screwdriver (#2)
dS2AEZ01— K

1x 80 T,
Small Phillips Screwdriver (#1)
TSAESAN— I

' ==
| S

Hablby Knife
mE—T«2

_‘__,-’// / ‘ Meedle Nose Pliers

@

" | 2950 Cross Wrench (Small)
(included with this kit)
=Zo0aLYF Fu HIB

NET D8 FL. 0F. 2.8

Loctite
RIOwIH]

ZI70  Shock Oil
(included with this kit)
awIASI Ty HEE

260 Grease
(Included with this kit)
TU—-2 Fw IR

—"F—



Parts Size Reference

6122 Body Pin (Medium)
RFwTEY

&802 Shock Shaft 3 x 36mm
VswI updh

6813 Shock Cap 12mm
Vawdtewd

6814 Bladder 10 x 4mm
TS5E—

6819 O-Ring P3 (Red
Lyavo-Uvd pa

1 Il 4.7
AlBE ?I?—?b ¥ ldmm (Gray)

AlBS Joint Alum. & x 30mm
Dafvk

AMBO  Serve Saver Shaft
T—E—N—e 7

AlB1 Serve Saver Pipe
H—eg—N—117

AlB2a  Servo Saver Nut
F=mMeg=MN=Tut

AlB2b  Spring 6 x 11 x1.4mm
AU

AlB3  Piiot Shaft 4 x 15mm
FAS g mEN o Rl

AlBSa  Staeering Joint
STI31>F

AlB5E  Threaded rod 4-40 x 34mm
AFw B

AlBT Shaft 4-40 x 24mm
A5 w1 (R

A9z Gear Shaft 4 x B0mm
FruyIh

A2B0a Flange Shaft 3 x 26mm
F3UY veI kR

AZBOb Flange Shaft 3 x 30mm
ST eI R

AZB1 Flange Shaft 3 x 42mm (Silver) :
>

FIVE eI
A298b  Pin 1.5 % 10mm (Silver)
X (2it=)
A490e  Ring & x10 x 3.5mm
Uiy
A490f TP Butt, Screw M2¢10 (Black
IR Supud R

AB20a  Arm Brace Siher
P=LTL-2

AB20b  Arm Brace 40 Black
F=bTL—2

ABEZ  Dog Bone & x BOmm (Black)
A1 2Tvw I

ABBE  Aule Bx 32Zmm Front (Black)
PO

-—-‘ﬁ%

IN—=YIRIK

=

- T

T -

» )3 e

Pty S L PSS }
U .-

ABSE

ABBE

ABE0a

ABBOE

ABB0c

ABBOd

BOM7

Bo22

BO30

2125

2126

Z242

Z243

Z253

506

Z518

Z526

562

576

Fayis]

ZEEA

2653

Zep4

ZTo0

ADET  Asle B x 38mm Rear (Black)
PO

Diff Shaft
TSP

Flange Pipe Sut.5x5.5 (Black)
FISunNT

Diff Bevel Gear 13T
AT —

Diff Bevel Gear 10T
RAIFP—

Shaft EHM} S22
B2l

Washer M7 x 15 x.2 (Silver)
Tauiip—

Ball Bearing 4 x & x 3mm
APz

Ball Bearing 5 x 11 x 4mm
~pUwg

Ball Bearing 10 x 15 x 4mm
RPpUwg

Ball Cup
m—Frut

Ball End 4-40 Aluminum
=il (2L T=)

Button Head Screw M3 x 8mm
TR RD

E-Clip E2

E Ui

E-clip E3

E U

Spring Pin 1.6 x Bmm

TN ITE Y

Spring Fin 2 x 10mm (Black)
ATV B

Butt. H. Screw M3 x 15mm
T RT

Blnder Head Screw M3 x Bmm
XA ERD

FH Screw M3 x &
9IRI

Socket H. Screw M310 (Black)
Frud gy

TF Binder Screw M3 x 12mm (Black)
Ay ERwEWTRD

TF FH Scraw M3 x Bmm (Black)
bl bl 5

TP FH Serew M3 x 12mm (Black)
03 SuEtni 29

TP FH Serew M2 x 18mm (Black)
IS TR

Nut M3
Fuh

Flange Locknut M4
b g b

Washer 4 x & x 0.3mm
T = (2ILI=)
Set Screw M3 x 3
By hA2Ua=-

DAt



All parts trees shown BO% actual size, Do not

« P[a 5t|c Pa rtﬁ = :‘o:hr:ﬁi‘; ﬁ@};'ﬁ“ throw away any pieces that you cut from the (5 0% 20

FSAF W — trees until after the kit is assembled.

6817 x 4 6690

A3T0 x 2




OPEN RHGS U, F V

o
A2 Flange Shaft M3 x 42mm w2
TFIUD VeI

' Note direction of arms!
e XU AP—LO@EICTER !

Do Mot Cut!
o *COUBEDSEL
TTFeEkY,

Start with the #0 Hole, If the belt is
too loose try the #6 to #9 holes,
® *EHEEHS OREICLTTFEL.

12 2
4

5

&
. Tightar J|OWIED

A B T
5 e B8 @BELET.

AZ47  Motor Plate
E-g-JL—+

§
==

ZiZé Ball End 4-40 (Silver)
M=JLT 2 (2=

Z576 TP FH Screw M3 x Bmm
b Lol e ]

Z505  Butt. H. Screw M3 x 15mm
EEAE

-

o —

526 Flat Head Screw M3 x Bmm

HIxR
0
ZE53  Mut M3
Tuk

2950  Cross Wrench Mini
ETODALYTF

—a——n




A480a  Diff Pulley A
FoI—)—

A490F  Diff Pulley B
FII——

O

Ad30e  Ring 8 x10x3.5mm
"o §

e T

A490F TP Butt, H, Screw M2 x 10
TR Buvd 29

;i; Diff Shaft

FIVrIh

%

Zie

ABE0a DIff Bevel Gear 13T
RAILFP—

£

ABBOF Diff Bevel Gear 10T
M=

—
ABB0c Shaft 3 x 22mm
U927k

'®

ABEOA
Zigo

_'Waoher'? %15 % 0.2mm

Fuip=—

Grease
c F=2
Z£242  E Clip E-2

E LT

A2  Gear Shaft 4 x G0mm Black
FrUvIH

AZd Belt 53M 501
A

AZ4Z2  Belt S3M 162
M

AB20a  Arm Brace Silver
P—LTL—2R

BOI7  Ball Bearing 4 x & x 3mmiZ
NPT

BO30  Ball Bearing 10 x 15 x 4mmZZ

Fhte
c 7

7242 E-Clip E2 (Silver)

c E UMY B&

Z243 EClpE-3

E Uuwd

_—

Z251 Spring Pin 1.5 x 8mm
AT

ZE78 TP Flat H. Screw M3 x 12
03 Qw3

2695  Washer4x 6 x 03mm
Dyiie—

®2

®2

w4

%8

%4

x4

x4

2

&

%1

w4

x1

%1

%1

%1

%2

w2

x1

w2

Assemble two differentials.

A58 @

A490e

0

A490a

Align arrowheads o the screw heles match up.
EEOmECShEET.

Snap E Clip onto Diff Shaft.
*Fr—EANTHSE UViE
ANTEREL,.

(build two)

0
! IMPORTANT!! JESEEMT

Apply a light coat of #Z160
grease where you see this tube.

B TUAEMTET,

Bevel Foints
wl ke igacam

(bulld two)
2w MEDET.

Toward Belt

Super Glue
R

Mot too much!
DWITECER




OPEN RAG B

ZBT8  TF FH Screw M3 x 12mm X2
HIRwE TR

AMBT7  Ghaft 4-40 x 24mm (Black] =4
25w (R

2125 Ball Cup Byl
M=Fvu

o)

6818  Silicone O-Ring 2
YIIOU T P3

|

A2B0F Flange Shaft 2 x 30mm
TIT Ve 7R

Upper Arm
FPuli=F—=4

BOZ2  Ball Bearing 5 x 11 x 4mm
NPT
[
O s
||

2126 Ball End 4-40 (Silver’ x2
M—=ILT F (20—

2242 E-Clip E2 (Sliver) w2
E U»Y e

ZE78 TP Flat H, Screw M3 % 12mm % 2
B3 SwEDIT T

Make four upper arms. 4{BO7 v /N—P—LEFDET,
BRIA

4x ((—Imm—— )

2950 . ng

mm

J Use two Upper Arms on Page 11.
® 2EDFvii—F—AldPNTENET.

ABS2  Dog Bone 6 x B0mm (Black] =2
AT T ue Ik 8



AZ30  Main Chassls (FRF)

A U p—
| ™ "
v ~
AIBS  Joint Alum. & x 30mm
FatTvEk
\'—‘-IH

ZB26  FH Screw M3 x Bmm
"HERI

T

ZE7E& TP FH Screw M3 x Bmm
YIFWEI TR

Z878 TP FH Screw M3 x 12mm
YIFuEI TR

--———-!"""'-}.r Y
AMB1 Servo Saver Plpe
==/~ T

i )

A1E.-;‘2-z-a” Sarvo Saver Mut
g—Eeg—1—Tw

=

AlB2b  Spring 6 x 11 x1.2mm
ATung
-—-.\-.-.._-

u
Z12é Ball End 4-40 (Silver)

=L (2UL=)

{1

Hﬁ,’%

w1

x2

%2

x1

x4

x1

x1

*3




R I
AIBT  Shaft 4-40 x 24mm (Black) =2
ASw (R
Z128 Ball Cup x4
m—ILFeulT
AlBD Servo Saver Shaft %1
H=MEg={=Ue I
AlB3  Pilot Shaft 4 x 15mm wl
AR NS )
i'—
=
AlB5a  Steering Joint %1
STZaq1 vk
2242 E-Clip E2 %2
E-Uzr
| Tee—
Z526  FH Screw M3 x 8mm %2

A

Hﬁ%

Make two steering linkages. 2BORF PTG —DEEDFET,

Box
N R\

(build two)

14
mm

Steering Linkages
AT P )T =5

i

10



T

ABEE  Front Awle (Black) 5 x 32mm x 2
FOA

AB3E  Flange Pipe 3x 45x5.6mm x4
FILRAT

BOZ2  Ball Bearing M5 x 11 x #mm %2
RPUNT

BO320  Ball Bearing MIO 15 x 4mm  x 2
KPS

|
1}"' -'r—w\- p.

[]
Z12eé Ball End 4-40 (Silver) x4
M—ILITVE (L=

oy

Z543  Cap Head Screw M3 x 10mm x4
Frwld RwD

2303 Allen Wrench 2.5mm 1
2 SmmfiEL YT

—_——

AZ280a Flange Shaft 3 x 25mm %2
3T LeJ- (M)

o S
AZ2B1 Flange Shaft 3 x 42mim x2
ST LeJ D

Upper Rod

Pwli—0OwE

ASZ20F  Arm Brage 40 Black *x1

gl ikt Note direction of arms!

e ¥ TAP—LDRECER!

2242 E-Clip E2 (Silver) x4
E UMY &E

Upper Rod
Pw/i—0wE

A= 1 (A



ZEGE TP Binder H. Screw M3 x 12mm x 2
AU ESwEud R

P

Z5E1 TP Flat H, Screw M3 x 18mm x4
H3 FuEvd xy

o

6819 O-Ring P3 (Red) x4
B T BB e

S

ABSZ2  Dog Bone &x 50mm (Black) =2
e Bl TR e

.“"""‘-m-: :
BO30  Ball Bearing 10 » 15 x 4mm ®2
RPN WT
]
o=
L1286 Ball End 440 (Sllver’ X2

=T (L=

ZEE8 TP Binder H, Screw M3 « 12mm x 2
(AT @ ST el i )

Yosteum

ZET78& TP Flat H. Screw M3 x 12mm  x2
H3 Fudvd xI

Hﬁ%

A4890©

i
/
’// Steering Linkage

l @ ATPUNTULS—T
l 125&1

| Upper Rod 7578
® Pu/i—-0OvE

' Upper Rod
® FPult—-0OwpE




ABEE  Threaded Rod 440 x 34mm %1
AR

2125 Ball Cup 2
M=lbFeuT
—."-n-u-
==
2126 Ball End 4-40 (Silver) *1
R=IT R (=)

Pess:

2578 TP Flat H, Screw M3 x12mm w4
3 ey 2D

# Use the sorew that came with servo!
T=hICITBOA T ) 2 —EFNET.

ABEE  Upper Deck FRF %1
PRACEE S
g —
—
ZB26  FH Screw M3 x Bmm x2
USRI

Z568 TP Binder H. Screw M3 x 12mm x4
BAVESwEwd R

e

2578 TP Flat H, Screw M3 x 12mm  « 2
o3 Fud 2D

H?ﬂ@

AZ90@ AIRTRONICS
(23) KO/ JR wwo

A390© HITEC

(24) NFwT >
A390@ FUTABA
(25) I8I%, 52

Z126

Z125

A450

Make sure the servo is in

neutral prior to installation.
® —  SucLRRET

MBI TET,

Posltion for large servos.

= A&
H—mME

il
H—mE

Fosition for small servos.
*IECERLT FE

Cut Here

/:’Jw FLET.

o~

N
Uy zs?g\é"@
=10 (

_-c =




6736 Spring 13 x40 x L Imm x 9
AT

M

6802 Shock Shaft 3 x 36mm
VawldieldE

8813 Shock Cap 12mm Silver
auldFeud
6814 Bladder 10 x 4mm
FIoH-
€819 Silicone 0-Ring F-3
B b b N T
AIBE  Ball 4.7 x 14mm (Gray)
M=l F—
Fa el Shock Oil
AT
£242 ECNpE-2
E Uxg
6817 x 4

= Notused  ERALZL
in this kit. J1—w

#* Use spring clips to adjust
spring tension If needed.

REFHCESHDETRATIVT
TUYAVEERET,

H;Q.?M

w4

%4

w4

w4

£ ]

%1

ER =]

Z170

Neo Bubbles!

Move the shaft

up and down to
remeove bubbles,
then put on the
Fladder and cap.

¥ OER RE

FRONT 7Ok

Bl L ERERLT
FE,

Use masking tape to

protect shock shaft, —

*PEB LT

EMDITERA,

s

' Screw the ball cup

all of the way onto

@ the shock shaft.
ZUMOECESET
WOAATTEN.

FRONT 20k~

68178




2578 TP FH Screw M3 x 12mm
B3R wE IR

W

Z581 TP FH Screw M3 x 18mm
BTEwERTRD

MBS Filot Shaft 4 x 15mm
RAOwk2e7 -

AZ98a Spur Gear Hub
LD ENT

AZ298b  Pin 1.5 x 10mm (Silver)
EY (2L=)

BOI7  Ball Bearing 4 x & x 3mmZZ
RP T

7242 E-Clip E2 (Silver)
E UvT 6l

815 Binder Screw M3 x Smm
(AR o= ]

6163 Servo Tape
H—iir—7

e Pinien Gear 317
EZALFe

2150a  Antenna Fipe
PurFHited

ZiBOb  Antenna Cap
PuFrEeud

mimsin

515 Binder Sorew M3 x Smm

NAYERD

ud)

Z700  Set Sgraw M3 x 3mm
1 ERY

Fazlo} Allen Wrench 1.5mm
6@l T

-—.m

w

ne

'R

%1

x1

P

%1

w4

%1

%1

%1

%1

w1

%1

' Build left and right sides!
e HERTEGEMMITET.

Mot too tight! This screw

should not be fully tightened

50 that the battery door

can open and close easily, '

/T T —=TRL =24 [
— T < WIC Z581DF7 D
ERDHTHS 1 Din#En T FEL,

Adjust here if
e belt skips.

ETPEEUTD
HHELEY.

Use servo tape (#6163) to mount
radio equipment. Mount the speed
control on the chassis.

=T =T TALERELET.

Insert antenna into antenna
tube. Press tube into antenna
mount and attach cap.
Pust&PUTHINAT

[ClLF v o TELET.

Z150a

Adjust motor screws so gears mesh smoothly.
@ *FP—IHE<EBLICTEME BELET.

15




M2c  Velero Tape (hook side)

RIwAT—T (Tw)

Ypermstez

A Y EREVIRD
e122 Medlum Bady Pin ®3
AFwdeEy
™M2d  Velsro Tape (loop side) w1

VI DT (L=

Gpposssms

Z568 TP Binder H, Sorew M3 x 12mm x 3
Pt RS wEw s

* Fart of complete inner body set #7112
COit=MET2A =T~y FCEENET.

Re-order part:

iz [ Body Set (RS54 Ral
-';I;aj'r—IHT f —‘L'(:- {3 ¥)

—a——

G Paint inner body (see body painting sheet). Mount as shown.
1F—MT 1—& N1/ +-LET,

ZEEE TP Binder H, Screw M3 x 12mm x 3

Make a Bmm hole.
¢ 5 MM@DF
EEITET.

Cut Line
D kS

Make a 3mm hole.

3 amM
¢ IMMODRERITET.

2¢
Cut to size.
Aw - LET.
568
? Make two helmets, 2tw HEDET.
/w *A4200
® A4200
ook it
FPT A
* A425@ alaaid
* A425 O
N 55
7 '

M2a

Cut Line
b T o s )

7124

X

Cut to size.
hwy - LET,

16



G122 Body Pin (Medium)

AFwty

2876 TP FH Screw M3 x Bmm
i Lo e e )

4470 Rally Tire (M Compound)
51

Fﬁpﬂng Fin 2 x 10mm

AFU T

2884  Flange Lock Mut M4
FSuTFOwT v

Hﬁ%

%4

x4

x4

Attach inner body to chassis. PY4—7— ROmDAT

Front
ZO -8R

l Rotate to lock.
o EOMCELT ¥r—YCOvILET.

Center &
s -m
6122
Note Direction. FRONT ZOv+
ol m A
‘ |2253

' Check pattern
o of treads.
[QECER

Insert wheels Aﬁply super glue to tire
inte tires. where it touches wheel.

Tt = JLES 1 PIZ HARENT — ORI

[ERAHET. HRREERER L AMTET.

17

Use Z250 Cross Wrench
DORALYFEBALTTEL,

LAty



9176  RS4 Rally Inner Body Decal  x 1 ? Apply decals and mount inner body.
IR R 1 UF—IRF 1 —FA— OO,

@ I Paint body, mount body. (See body painting sheet)
RF OROET (KA Yk, TH-ILEEHESRE)

G122 Bady Pin (Medium) % &
AFwIE

Optional Body Mount
For Tamlya Bodles
tHBEEORT r—%
ERY SRICENET.

AZTO©

:;g;g< )mm amz( §g;;§;

Install body pins under body at desired height.
Install bady and secure with body pins.
¥R Bpas BHCEDETRT 1 —DBSERELET,

ZET8 TP Flat H. Screw M3 x 12mm x4

—ar 18 1



ear Katio Final Drive Ratio (2.1) FLb

PART# |rui TB(#EGIET) | B#E081) | B4 #E054) | BT(#EOET) | 20(#6220) | 93(#6093) | s6(#8098)
6917 17 12.03
EEE 18 .36
EEIE] 19 10.76
BO20 20 9.90 10.22
6I21 21 2.43 9.74
6922 22 2.00 9.29
BO23 23 833 B.61 8.89
6I24 24 7.85 595 852
6925 25 7.67 7.92

BOEE 26 7.13 7.37 7.62

627 27 6.86 710 7.34

EEEE] 28 B.62 6.85

6928 29 &,17 6.39 &.61

6930 30 5,96 6.18 ©.38

CEE 31 577 598

6832 32 539 5.69 5.72

CEEE] 33 5.23 542 5.62

6554 34 5.07 5.26 5.45

6835 35 4.75 4.92 5.1

[ Shaded arsas won't fit or will cause rubbing. EATFT

High Performance Option Parts

L

#ABTO Graphite Front Shock Mount
20V b awIAF=TSTIPT

|

#ABEE Graphite Upper Deck
3P FPuli—FTuF

N

#AZ18 Graphite Rear Shock Mount
P gwdRaVEEY

\ii/

#A209 Sway Bar Set
AFESTY—Ry

#AT21 Super Shock Set (50-66mm)(RS4 Rally)
JO0zawdty

WV

Option Springs
awR2FwT

#ET735 SPRING (RED f MED, SOFT) AT A PLUI
#ETIT SPRING (GREEN / MED. HARD) A F « FLalv— =

o Wk =
@] =,
‘G. a

&

\‘_// \\‘RH____/-

#ABOT Slipper Clutch Set
AV R=05wF

&

4470 Rally Tire (M Comp) j\— &
4471 Rally Tire (Soft) W2 -

The soft com Paund tire will have
mere traction on slippery surfaces.
LEILER Hf-road tires wear out
very quickly if driven on pavement!

A20-FISXILE
* A 00— FESRSIC
FoTHEERLET.

Off-Road - On-Road

O

HFI has a huge selection of on-road
tirea that will offer long tread
life and high grip on paved surfaces.

See our HFI Catalog for mora Info,

A2O=FPAIPILHZ
W= N—BAY 1 PD
EHEEGEDLET.

#

#A232 Graphite Chassls

#A253 Belt Tensioner (Graphite)

R EFIUa T3P+

—a——n

19

ISP A FYr—Y

#A297 2 Speed Transmission

2AE-FRIVASwIaY

HE

#A254 #A265
One-Way Pulleys (14 or 15 Tooth)
JuazAId-U—

#AB0OS 32T Ball Diff
m—F=z

ABDS Front One-Way Diff (32T)
F0YR2U0zFIev R

#A2486 Heat Sink Motor Plate
E—S—-E—F220T—-

#AS13 Front
#A514 Rear

Universal Dogbones
ATNR—HLAS D TDw T+

Loty



3713
4470
6122
6163
6736
6209
6813
6514
6817
6819
EERY
6980
7049
712
o176
278
N7
Al28
AIBE
AlBOD
A8
Alg2
Al83
AIBE
AIBT
A230
AZBO
A281
Al92
A2
Az42

A289
A340
AZ70
AZB0
A4B0
A4E0
A4TO
A4BE
A4BB
AsBD
A480
AB20

AB52
ASEE
ABBT
ADBE
ADBE
ABSE
ABBO
BT

BOz22
BOGO
ZIZ25

Z12@

Part # QTY

- am NN N

s

N NN

14
4

Name

MESH WHEEL 26mm (GRAY)

RALLY TIRE M COMPOUND

BODY PIN (MEDIUM)

SERVO TAPE 20 x 100mm

SPRING 13 % 40 x 1.imm 8 COILS (BLACK / MEDILM)
SHOCK SHAFT 3 x 36mm (STAINLESS STEEL)
SHOCK CAF 12mm (GREY ANODIZED)
BLADDER 10 x 4mm

10mm SHOCK PARTS SET

SILICONE O-RING P-3 (RED)

FINION GEAR 31 TOOTH (48 PITCH)

SFUR GEAR 80 TOOTH (48 FITCH)

SUBARU Impreza WRC '28 BODY (200mm)
INNER BODY SET (A425 x 2, A420 x1, abcd x 1)
RS4 RALLY INMER BODY DECAL

RS4 RALLY DECAL

SUBARL Impreza WRC ‘98 DECAL

BALL 4.7 x 14mm (GREY ANODIZED)

JOINT 8 x 30mm

SERVD SAVER SHAFT

SERVO SAVER FIPE

SERVD SAVER NUT SET (ax1,bx1)

FILOT SHAFT 4 x 15mm

STEERING JOINT SET (ax1, bxi)

THREADED SHAFT 4-40 x 24mm (BLACK)
MAIN CHASSIS (BLACK FRF)

FLANGE SHAFT 3 x 2B6mm (2pcs), 3 x 30mm (2pcs)
FLAMNGE SHAFT 3 x 38mm (Zpca). 3 x 42mm (Z2pes)
GEAR SHAFT 4 x 50mm (BLACK)

BELT 53M 501 (167T) 3.5mm

BELT 53M 162 (54T) 4mm

MOTOR PLATE

SPUR GEARHUE WITHFPIN (ax 1. bx1)
FRONT BULKHEAD SET

UFPER SUSPENSION SET

SERV( SAVER SET

SUSPENSION ARM SET

UPRIGHT SET

REAR BULKHEAD SET

FRONT SHOCK, TOWER

LOWERED SHOCK TOWER SET

BUMPER SET

B2T PULLEY SET (GEAR DIFF) (abed x 1, e x 2, Fx 4)
ARM BRACE SET (ax1,bx1)

SHOCK BODY SET (50-66mm)

DOGBONE & x 50mm [BLACK)

AXLE Bx 32mm (FRONT) (BLACK)

AXLE B x 38mm (REAR) (BLACK)

DIFF SHAFT (BLACK)

UPPER DECE FOR RS54 SPORT (BLACK FRF)
FLANGE PIFE 3 x 4.5 x 5.5mm (BLACK)

DIFF BEVEL GEAR SET (ax 2, bx2 cx1,dx 2)
BALL BEARIMNG 4 x B x Bmm £7

BALL BEARING B x 1 x 4mm ZZ

BALL BEARING 10 x 16 x 4mm ZZ

BALL CUP

BALL END 4-40 ALUMINUM

Retall Price
§6.00
$2.00
§$2.00
$4.00
$4.50
$3.00
$3.50
$2.00
$4.50
$1.50
$5.99
$4.00

$22.00
$24,00
$5.00
§2.00
$2.00
$4.00
$9.00
$3.00
$2.50
$3.00
$4.00
$1.00
$2.00
$22.00
$5.00
$5.00
$5.00
$8.00
§6.00
§6.00
$5.50
$6.00
$6.00
$4.00
$5.00
$5.00
$7.00
$2.50
$5.00
$7.00
§6.00
§6.00
$3.50
§6.50
$7.70
$5.50
$5.00
$10.00
$3.50
$5.00
$14.00
£14.00
$15.00
$5.00
$5.00

Fart # Q7Y
Fals]
Den
akiv}
214 4

7242 20
2243 10
251 10
253 10
505 B

75168 &

%26 6

543 6

Eee 10
576 10
5Te 10
7581 10

Zegp4 4
Zege 10
ZT00 2]
Z9m 1
2303 1
2950 1

47
8138
6735
a737
6815
A2
A178

A209
AZIB
AZBE 1

- M P B

oM M W

§

ABOE 1
ABIB
Abl4
ABEGE 1
ABTO
AT21 1

Lo I o ]

Mame

ANTENNA SET (ax1, bux1)
GREASE

SILICONE OIL #2300

BUTTON HEAD SCEEW M3 x Bmm
E CLIP E2

E CLIF E3

SPREING PIN 1.5 x 8mm

SPRING PIN 2 % 10mm

BUTTON HEAD SCEEW M3  15mm
BUTTON HEAD SCREW M3 x Smm
FLAT HEAD SCEEW M3 x Bmm
CAP HEAD SCREW M3 x 10mm

TF. BINDEE HEAD SCREW M3 x 12mm
TP. FLAT HEAD SCREW M3 x 8mm
TP. FLAT HEAD SCREW M3 % 12mm
TP. FLAT HEAD SCREW M3 x 18mm
NUT M3

FLAMGE LOCK MUT s

WASHEE 4 x 6 x 0.3mm

SET SCREW M3 x 3mm

ALLEN WRENCH 1.5mm

ALLEN WRENCH 28mm

CROSS WRENCH (SMALL)

HFP SPORT SHOCK SET (50 - &86mm)
BALL BEARING SET FOR RS4 SPORT/FRO

RALLY TIRE SOFT COMPOUND
TO75 ALUMINUM BALL END 4.7 x 14mm
SPRING 13 x 40 x 1.imm 10 COILS (RED / MED. 50FT)

SPRING 13 % 40 x 1Imm & COILS (GREEN / MED, HARD)

10mm PISTONS TEFLOM SET

ALUMINUM PILOT SHAFTS (MEED BONT BALL BEARING)

TURNBUCKLE 4-40 x 23mm
SWAY BAR SET (RS4 PROJSPORTIRALLY)

REAR SHOCK MOUNT (WOVEN GRAPHITE)

FRO GRAFPHITE CHASSIS {WO'I"EN GE.‘\PHITE]

HEAT SINK MOTOR PLATE (RS54 PRO/SPORTIRALLY)
BELT TENSIONER (GRAPHITE) NEED A155, 2224
ONE-WAY PULLEY 14T (R54) (GRAY)

ONE-WAY PULLEY 15T (RS4) (BLACK)

STAINLESS STEEL HINGE PIN SET

2 SPEED TRANSMISSION (RS54 SFORT/FRO/RALLY)
RS4 FRONT ONE-WAY DIFF || 32T

SUPER FRONT ONE-WAY DIFF 32T (HEAVY DUTY)
SLIPPER CLUTCH SET

327 BALL DIFF SET

RS54 UNIVERSAL DOGBONES (FRONT) (WIDE)

RS4 UNIVERSAL DOGBONES (REAR) (WIDE)

PRO UPPER DECK (WOVEN GRAPHITE)

FRONT SHOCK TOWER (WOVEN GRAPHITE)

HPI SUPER SHOCK SET (50 - 66mm)

F

Eetail Frice
.00
$1.60
$3.50
$1.00
$1.00
.00
$1.60
$1.50
$1.50
$1.00
$1.00
$1.60
.00
$1.00
$1.00
$1.00
$1.00
$2.60
$1.00
$2.00
$1.00
$1.00
$2.00

$18.00
$48.00

$N.00
$12.00
$4.80
$4.50
$4.00
$6.00
$5.00
$21.00
$18.00
$458.00
$30.00
$18.00
$34.00
$34.00
$17.00
$69.00
$32.00
$48.00
$23.00
$38.00
$34.00
$34.00
$18.00
$10.00
$34.00

e

20



